
 

A1804264  2017 

 `                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                     
[...]
was noticed in the late 1980s.  The overloading caused malodour.  Investigations into the 

issues concluded that the cause of the overloading was a combination of stratification 

and organic load build-up in the ponds in excess of treatment capacities.  As a 

consequence of the high organic load the available oxygen in the ponds were quickly 

assimilated, causing anaerobic and putrefactive conditions and noticeable malodour 

production. Mechanical mixers and aerators were installed in the facultative ponds to 

address these issues. 

 

1992: A review of the STP in 1992 confirmed that sludge build-up was a primary factor 

causing the overloading and it was recommended that desludging of the oxidation ponds 

should be commenced and also recommended the installation of a clarifier and sludge 



Wastewater Asset Management Plan   

A1804264 Section 5 – Lifecycle Management Plans Page 85 of 140 

processing plant (Autothermal Thermophilic Aerobic Digestion - ATAD) to improve the 

management of loads to the oxidation ponds. 

 

These upgrades were completed in 1996.  Over time further issues were observed and 

investigated:  

 Overloading of the aeration basin caused malodours 

 A fungal parasite infected the ponds, reducing the algal population for short periods 

with consequential generation of malodours 

 Improved solids capture through recycling of sludge was desirable in the clarifiers 

to reduce load on the FOPs 

 High nitrogen levels in the biosolids processed by the ATAD plant led to a 

requirement for additional land to maintain biosolids application rates within 

consent limits for nitrogen 

 The operation of the ATAD and sludge processing plant needed improvements to 

the aeration and mixing equipment 

 There were reported high hydrogen sulphide levels around the inlet basin which 

needed to be addressed. 

 

2003: In 2003 NRSBU tendered the design, construction and operation of a retrofit at 

the STP that included the installation of a Dissolved Air Flotation System (DAF).  This 

upgrade was implemented during 2004 and 2005. 

 

After the acceptance of the tender, but prior to the construction, it became apparent that 

the influent parameters to the Bell Island facility could, at times, exceed the design 

parameters used for the upgrade.  However, NRSBU decided to continue with the tender 

and to review the situation after the installation of the 2004-2005 upgrade. 

 

2006: In 2006 several components of the plant began to exhibit capacity constraints at 

peak flows and loads, and a review of the treatment capacity in November 2006 

highlighted the need to further upgrade the plant. It was agreed that the upgrade would 

increase the plant capacity by pre-treating the peak loads at the front of the plant and 

installing flow bypass facilities, which would then allow the flows and loads going through 

the plant to be treated within the existing capacity of the downstream components. 

 

This strategy optimised the use of the existing assets and allowed the components to be 

better matched than previously in terms of treatment capacity.  The main issues to be 

addressed in the upgrade were: 

 The existing inlet screen which was undersized for future loads 

 Screening was not sufficient to protect downstream equipment 

 The existing treatment systems did not have the capacity to treat future loads 

 Rabbit Island was running out of capacity to dispose of sludge with high levels of 

nitrogen. 

 

2007 – 2010: The 2007-2010 upgrades were designed to increase the capacity in terms 

of flow, COD and TSS, and included: 

 Installation of a new inlet chamber system and screen 

 A new primary clarifier for pre-treatment of the load prior to the existing facilities 

 Installation of a thickening system for primary sludge 

 Installation of a pump at the outfall to maximise the discharge rate. 

 

Although the design of the biosolids thickening/dewatering process was completed, the 

actual construction of the facility did not proceed because the NRSBU had applied for, 

and was subsequently granted, a revised consent which allowed application of higher 



  Wastewater Asset Management Plan 

Page 86 of 140 Section 5 – Lifecycle Management Plans A1804264 

nitrogen levels at Rabbit Island. This removed the need for the capital investment.  The 

physical works of the upgrade were completed in July 2010. 

 

NRSBU agreed that it would be uneconomic to treat peak flows through the clarifier and 

aeration basin, and a series of flow splits were included in the design of the upgrade. 

 

The bypass philosophy used for the upgrade provides for the efficient use of assets and 

reduced the capital costs of the upgrade, but at the same time it carries a slight increase 

in operational risk. This is because the performance of the overall plant could be affected 

during high rainfall periods due to the large amount of bypass flow that would pass to the 

facultative ponds. 

 

During the development of the upgrade methodology, it was identified that the loading 

profile was not expected to change significantly over time due to the contractual 

agreements in place, and therefore while flows would increase as a result of proposed 

pumping increases, it was unlikely that the average daily flows would increase to above 

300 l/s in the next 10 years. Therefore the risks of the bypasses will be confined to heavy 

rainfall events. (Daily average 2016/17 = 198l/s) 

 

In the worst case scenario there may be periods where plant performance might 

deteriorate due to long-term high flow periods. 

 

An on-going review of the system will be undertaken to assess the amount of bypass 

occurring. 

Capacity 

The treatment plant treats sewage equivalent to that generated by a domestic population 

of between 109,000 and 125,000 people. Peak flows and loads are highly variable due to 

the combined effects of stormwater infiltration and the seasonal nature of industrial food 

processing activities.   

 

The municipal inputs are characterised by high wet weather flows.  These peak wet 

weather flows govern the sizing of the pump stations and rising mains of the NRSBU.  An 

indication of flows received from the five contributors is detailed in Figure 5.1 below.  

 

Figure 5.1: 2005 - 2016 Average Daily Flows 

 
 



Wastewater Asset Management Plan   

A1804264 Section 5 – Lifecycle Management Plans Page 87 of 140 

The daily average BOD, COD, SS, TN and TP (As depicted in Figures 5.2 through 5.6) at 

the inlet is indicative of the success of demand management policies in place.  Incentives 

in the Disposal of Tradewaste Agreements continue to present opportunities for industrial 

contributors to improve effluent quality. All inlet loads, other than flows, have trended 

downward since the signing of Disposal of Tradewaste Agreements in 2007. 

Figure 5.2: 2005 - 2017 Daily Average BOD at Inlet 

 
 

Figure 5.3: 2005 - 2017 Suspended Solids at Inlet 

 



  Wastewater Asset Management Plan 

Page 88 of 140 Section 5 – Lifecycle Management Plans A1804264 

Figure 5.4: 2005 - 2017 Daily Average COD at Inlet 

 

Figure 5.5: 2005 - 2017 Total Nitrogen at Inlet 

 
 



Wastewater Asset Management Plan   

A1804264 Section 5 – Lifecycle Management Plans Page 89 of 140 

Figure 5.6: 2005 - 2017 Total Phosphorous at Inlet 

 

Wastewater Treatment Process and Flows 

The treatment plant process is shown schematically in Figure 5.3.1 with the essential 

treatment plant components detailed below: 

Table 5.3: Treatment Plant Units Flow Capacities Details 

Unit Operation Flow Capacities 

Inlet works 1508 l/s (estimated) 

Grit removal  800 l/s estimated) 

Primary Clarifier  530 l/s (demonstrated) 

Aeration basin  300 l/s (demonstrated) 

Clarifier  425 l/s (dependant on aeration basin performance) 

Outfall  Greater than 25,000 m3/day (demonstrated) 

ATAD  7,200kg/day (demonstrated) 

Overall Plant capacity 2 day peak 1508 l/s  ~30,000 m3/day 

 

The information in the table above is from the Bell Island Wastewater Treatment Plant 

Treatment Capacity and Commissioning Report, July 2011. 

 

 



  Wastewater Asset Management Plan 

Page 90 of 140 Section 3 – Lifecycle Management Plans August 2014 

Figure 5.7: NRSBU Wastewater Treatment Process and Flows - Schematic 

Nelson WWTP

Flow:   60m³/day

TSS:    3,600kg/day

Flow:   160m³/day

TSS:    7,700kg/day

Flow:   150m³/day

TSS:    7,150kg/day
To Disposal

To Disposal

TSS:    500kg/day

Flow:   16m³/day

TSS:    12,500kg/day

Screen

Influent

Flow:   1508 l/s

COD:   35,000kg/day

TSS:    7,150kg/day

Grit 

Chamber

Flow:   800 l/s

COD:   35,000kg/day

TSS:    11,000kg/day

Primary

Clarifier

Splitter 

box

C18

Flow:   530 l/s

COD:   35,000kg/day

TSS:    11,000kg/day

Flow:   300 l/s

COD:   19,868kg/day

TSS:    9,477kg/day

Aeration 

Basin
Second

Clarifier

Flow 

Splitter

C3

Flow 

Splitter

C19

Flow:   270 l/s

COD:   N/A kg/day

TSS:    N/A kg/day

Flow:   230 l/s

COD:   N/A kg/day

TSS:    N/A kg/day

Flow:   120 l/s

TSS:    3,085kg/day

Facultative 

Oxidation 

ponds

F1

Maturation 

Ponds

M1

Maturation 

Ponds

M2

Flow:   720 l/s

COD:   N/A kg/day

TSS:    N/A kg/day

Dissolved Air 

Flotation

Facultative 

Oxidation 

ponds

F2

Facultative 

Oxidation 

ponds

F3

E
fflu

e
n

t R
e

u
s
e

 (N
C

C
)

To Rabbit Island 

Storage Tanks

Sludge Transported by truck 

to Sludge holding tanks

Flow:   425 l/s

Belt 

Thickener

Flow:   800 l/s

COD:   72,000kg/day

TSS:    NA

Flow:   1,250m l/s

Flow:    25,000 m
3
/day

Spray irrigation 

(Raine Irrigation)

Outfall

Outfall pump

E
x
c
e

s
s
 o

f s
c
re

e
n

 c
a

p
a

c
ity

 



Wastewater Asset Management Plan   

A1804264 Section 5 – Lifecycle Management Plans Page 91 of 140 

Treatment Facilities – Performance and Condition 

The following table details the performance and condition of process facilities at Bell 

Island. 

Table 5.4: Treatment Facilities – Performance and Condition 

F
a
c
il

it
y
 

Performance Comment 

I
n

s
ta

ll
 

D
a
te

 

C
o

n
d

it
io

n
 

In
le

t 
a
re

a
 

&
 

s
c
re

e
n
in

g
 The system functions essentially as designed. The installation of backup power supply 

is being considered. 
The screening facility has 100% redundancy in all but the heaviest of rain events. 

2008
-
2017 

V
e
ry

 G
o
o
d
 

P
ri
m

a
ry

 

c
la

ri
fi
e
r 

The primary clarifier removes a significant amount of the suspended solids from the 
influent wastewater, with the suspended solids leaving the primary clarifier being 
reduced to generally slightly below 200 mg/l, whereas the concentration of the 
material entering the system is generally above 500 mg/l. (Effectiveness: 35% COD 
removal and 65% SS removal) 

2008
-
2010 

V
e
ry

 G
o
o
d
 

A
e
ra

ti
o
n
 

B
a
s
in

 

At full aeration, the aeration basin has a capacity of around 7,950 kg/day BOD. 
The capacity of the system is sufficient for current needs. While the aerators require 
constant maintenance to keep them in service, operational monitoring has shown that 
there is redundancy built into the system when the aeration basin operation is 
integrated with the primary clarifier and all components are operational. 

2003 

G
o
o
d
 

C
la

ri
fi
e
r 

Design guidelines suggest that the usual peak TSS load allowed should not be more 
than 8,350 kg/hr. In the case of peak flow conditions, the peak load can reach 9,153 
kg/hr, but this normally only occurs for a short period. At present during average flow 
periods the solids loading is around 3,000 to 4,000 kg/hr, and occasionally increases 
to 5,000 kg/hr depending on the aeration basin operation. 

1996 

G
o
o
d
 

S
lu

d
g
e
 

th
ic

k
e
n
in

g
 The DAF plant provides effective separation and thickening of secondary sludge. 

The gravity belt thicker introduced in 2010 to thicken primary sludge has only been 
used intermittently. 
 

 

M
o
d
e
ra

te
 t

o
 

g
o
o
d
 

A
T
A
D

 

Operational monitoring has demonstrated that the current sludge load can be 
accommodated through any two of the three ATAD trains without compromising the 
quality of biosolids produced. There has not been a need to use the heat exchanger at 
any time since 2009. The heat exchanger is on continuous standby. 

1996 

G
o
o
d
 

P
o
n
d
s
 

The algal and other pond parameter monitoring has shown that the ponds are 
resilient.   Operational observations suggest that the ponds are generally under 
loaded and have significant capacity to treat additional load.  Further improvement in 
pond management has the potential to improve the quality of effluent.  Sludge 
surveys carried out over the last few years have indicated that the build up of sludge 
is moderate and that an integrated sludge removal process could provide beneficial 

outcomes for the NRSBU in maintaining the hydraulic capacity of the ponds at more 
desirable levels.  The results from sludge surveys suggest that desludging of ponds 
will be required within the next two to eight years. 
The introduction of wind generated mixers has demonstrated that pond conditions are 
maintained. Further evaluation is programmed for late 2017. An evaluation of these 
mixers on the sludge in the ponds is programmed for late 2017. 

1982 
& 
1992 
& 
2017 

G
o
o
d
 

O
u
tf

a
ll
 

The consent conditions limit the discharge flow and load to the estuary in both 
quantity and time of discharge. 
The integration of the outfall pump has improved the management of the ponds 
significantly. The discharge pump was used for more than 50% of the discharges 
during the last 12 months. 

1982 
& 
2011 G

o
o
d
 

 



  Wastewater Asset Management Plan 

Page 92 of 140 Section 5 – Lifecycle Management Plans A1804264 

Inlet Chamber System and Screen 

The Inlet Chamber System and Screen was commissioned in 2010. Functionally, the new 

inlet works will accept up to 1,508 l/s into the system and then pass this through the 

screens and then to the grit removal system. A flow splitter is used so that all flows 

under 800 l/s pass through the grit chamber, while flows over 800 l/s pass directly to 

facultative pond F1. 

Primary Clarifier 

The primary clarifier commissioned in 2010 has demonstrated capacity to remove TSS 

(65% - demonstrated), BOD (>30% estimated) and COD (>35% - demonstrated) prior 

to further treatment of the wastewater in the aeration basin.   

 

The primary settlement process is used to remove sufficient of these contaminant loads 

so that the downstream liquid processing units can operate within their design capacities.  

The primary clarifier system is designed to accept 530 l/s from the grit removal system, 

the remainder (up to 270 l/s) bypassing around the primary clarifier and aeration basin 

directly to chamber C3 for distribution to the facultative pond. 

Gravity Belt Thickener 

The plant is running without the thickener operating, as the primary sludge concentration 

is sufficiently concentrated that it can be fed to the ATAD system without additional 

thickening.   

Clarifier 

The clarifier was installed in 1996 and removes the settleable solids from the wastewater.  

The waste activated sludge is pumped to the Dissolved Air Flotation System (DAF) where 

the sludge is separated from the waste stream and pumped to the sludge digesters.  

Effluent from the top of the clarifier is decanted into the facultative ponds. 

Aeration Basin 

A new aeration basin was introduced in 2004 to improve the activated sludge process. 

Dissolved Air Flotation System (DAF) 

In 2005 the DAF process was added as a gravity separation system that uses air bubbles 

in the wastewater holding tank to help float insoluble materials to the surface, so the 

sludge can be removed.  The matter that is in suspension is removed by dosing with 

polyelectrolytes.  The resulting flocculants cause these materials to join together in 

clusters that are lighter than water and therefore float. The secondary sludge is then 

pumped to the sludge storage tank before being fed into the sludge treatment tanks. 

Autothermal Thermophilic Aerobic Digestion (ATAD) 

The ATAD process, added in 1996, uses microbial activity to reduce volatile solids in the 

waste sludge and the heat generated by the microbial activity sterilises the biosolids. 

 

The resultant “biosolids” are transferred to a storage tank before being pumped across 

the Waimea Inlet to holding tanks on Rabbit Island.  Tankers transport biosolids to the 

forest where it is sprayed under the trees as fertiliser. 

 

A peak monthly production of 3,780m3, was achieved while B-train was off line for 

refurbishment. The quality of the biosolids produced during this time achieved the 

required volatile solids reduction and temperatures to qualify as a class A biosolid. This 

was achieved without the introduction of the heat exchanger.  

 

Figure 5.8 below details the volume of biosolids that was produced from the ATADs over 

the last few years. The decrease in volume and nitrogen load indicates that further 

optimisation of the processes employed could possibly be achieved. The processes 

involved are complex and requires intensive oversight. 



Wastewater Asset Management Plan   

A1804264 Section 5 – Lifecycle Management Plans Page 93 of 140 

Figure 5.8: Biosolids application 

 

 
 

The ATAD plant was refurbished in 2004-05 and included replacement of the roofs for the 

B and C trains and the refurbishment of the walls. Similar roofs were installed on the A-

train tanks in 2013. The internal walls of all the tanks have been refurbished between 

2013 and 2016. The condition assessment of the internal walls demonstrated that the 

walls continue to be structurally sound.  The surface coatings applied are expected to 

extend the useful life of the tanks beyond 10 years. 

Facultative Oxidation Ponds (FOPs) 

Effluent from the clarifiers is split between the three 10ha FOPs.  Bacteria and nutrients 

in the waste promote vigorous growth of algae.  During the day, near the surface, the 

algae generate oxygen by photosynthesis, further stabilising the wastes.  The remaining 

solids settle to the bottom of the ponds and are treated by anaerobic processes. 

Maturation Ponds 

The two 10ha maturation ponds, in series, complete the stabilisation process and reduce 

pathogens.  They also provide storage capacity for intermittent release of the treated 

effluent. 

Outfall to Waimea Inlet 

After an average retention time of no less than 30 days, the treated wastewater is 

discharged through gravity or pumped outfall, into the waters of the Waimea Inlet, 

during the first three hours of outgoing tides. 

5.2.5 Biosolids Application Facility 

Total afforested area available for biosolids disposal is approximately 750ha. The land is 

owned by TDC and a licence to dispose of biosolids is held by NRSBU. Biosolids are 

pumped to Rabbit Island and stored in holding tanks.  Biosolids are subsequently 

transported by trucks to the appropriate forestry block and then discharged via a 

travelling spray irrigator. 

Biosolid Application Rates 

Following harvest and completion of replanting biosolids application can resume at an 

average rate of no more than 150 kilograms of nitrogen per hectare per year, calculated 

using a three year rolling average, and no single discharge exceeding 450 kilograms per 

hectare per year until the trees are 12 years in age.  From this point until harvest the 

average maximum rate of discharge is reduced to 100 kilograms of nitrogen per year 



  Wastewater Asset Management Plan 

Page 94 of 140 Section 5 – Lifecycle Management Plans A1804264 

(calculated using a three year rolling average, and no single application being greater 

than 300 kilograms). 

Figure 5.9 below details the daily nitrogen application and indicates that the rate of 

application is well within the capacity of the Bell and Rabbit Island forests to receive 

biosolids. (Capacity = 258 kg per day.) 